



中国认可
国际互认
检测
TESTING
CNAS L2162

TEST REPORT

REPORT NO. : WZA23009634

APPLICANT : Publik D. O. O.

THE COMPRDHENSIVE TECHNICAL SERVICE CENTER OF

WENZHOU CUSTOMS



TEST REPORT

Report No.: **WZA23009634**

Report Date: **2024-01-26**

Sample Description: Adjustable Premixing burner Refillable Lighter, Metal Material

Brand: -----

Model^{#2}: GAMBINO

Item No. 22.058.XX (XX=00-99)

Weight: 90*26*19mm /107.07g

Quantity: 35 PCS OF COMPLETE PRODUCT W/FUEL

Date received: 2023-12-27

Date Tested: 2023-12-27~2024-01-25

Date of Report: 2024-01-26

Applicant: Publik D.O.O.

Address: Vladike Nikolaja 469, 14 000 Valjevo, Serbia

Manufacturer:

Test Method: ISO 9994: 2018(E) Lighters —Safety Specifications

Test Result(s): Details, please refer to the following pages

Determinant Result: Through test this lot of samples Do meet ISO 9994: 2018(E) Lighters

—Safety Specifications

.....

Authorized signature : 

Zhang An

Manager of Lighter Department

Note(s) :#2 means this information is provided by the customer, the laboratory is not responsible for its authenticity

Note: The test report is only responsible for the sample mentioned above. And the report shall not be reproduced except in full, without written approval of the laboratory.

TEST REPORT

Report No.: **WZA23009634**

Report Date: **2024-01-26**

ISO9994: 2018(E) Lighters—Safety Specifications.

Scope : This document specifies requirements for lighters to ensure a reasonable degree of safety for normal use or reasonably foreseeable misuse of such lighters by users. This document applies to all flame-producing products commonly known as cigarette lighters, cigar lighters and pipe lighters. It does not apply to matches and flame-producing products intended solely for igniting materials other than cigarettes, cigars, and pipes.

NO. of Specimen : 35 pcs.of completed lighters with fuel

Test Condition : (21-25)°C

Test Result : **PASS.** Details shown as following table:

Test Item	Result	Note	Qty.tested
Clause 4 Functional requirements :			
Clause 4.1 Flame generation	PASS	----	35PCS
Clause 4.2 Flame heights	PASS	----	12PCS
Clause 4.3 Flame-height adjustment	PASS	----	32PCS
Clause 4.4 Resistance to spitting or sputtering and flaring	PASS	----	10PCS
Clause 4.5 Flame extinction	PASS	----	10PCS
Clause 4.6 Volumetric displacement	PASS	----	2PCS
Clause 4.7 Mass of fuel	PASS	----	2PCS
Clause 5 Structural-integrity requirements			
Clause 5.1 External finish	PASS	----	35PCS
Clause 5.2 Compatibility with fuel	PASS	----	2PCS
Clause 5.3 Resistance to fuel loss	PASS	----	1PCS
Clause 5.4 Resistance to dropping	PASS	----	8PCS
Clause 5.5 Resistance to elevated temperature	PASS	----	4PCS
Clause 5.6 Resistance to internal pressure	PASS	----	4PCS
Clause 5.7 Burning behaviour	PASS	----	35PCS
Clause 5.8 Resistance to cyclic burning	PASS	----	4PCS
Clause 5.9 Resistance to continuous burning	PASS	----	4PCS
Clause 7 Instructions and Warnings:	N/C	#1	----
Clause 8 Product marking:	N/C	#1	----

Note(s) :#1 “NC” means not conducted on this report as client requested or not applicable.

To be cont'd....

Note: The test report is only responsible for the sample mentioned above. And the report shall not be reproduced except in full, without written approval of the laboratory.

TEST REPORT

Report No.: **WZA23009634**

Report Date: **2024-01-26**

Sample Photographs:



-----The end-----